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DESCRIPTION OF MATERIAL UNDER TEST

L. Three samples of Insanol,Composition No. 193, approximately
6" x 6" x 1/4" were tested.

METHOD OF TEST

5. The dry loss factor was determined by measuring the samples
as they were received, ¢leaning this surface with ether and drying in
gn oven for a few hours. The samples were then soaked in distilled
water for 96 hours, after which their surfaces were wiped dry and the
wet loss factor determined as per paragraph 6-1 of reference (b). The
measurements were made at a frequency of 500 kilocycles, but their re-
sults do not differ from those which would be obtained at 300 kilocycles,
which frequency is mentioned in paragraph 6-1 of reference (b).

6. Moisture absorption tests were carried out on newly fractured
pieces as detailed in paragraph 6-2 of reference (b) but where the new-
1y fractured surface area was less than 50 per cent of the total sur-
face area. The samples were first dried at 120° C for 24 hours and
accurately weighed to a precision of 1/10 milligram by a newly acquired
balance. They were then immersed in distilled water for 100 hours
during which time the water was boiled for a period of one hour at four
different intervals. The weight was then obtained within a few minutes
after the material had been removed from the water and the surfaces
carefully dried. Care was used to blow compressed air through these
fractured pieces to remove any possibility of small fragments being
boiled from the samples. This was done after the small beaker into
which 211 seamples were placed had been shaken sufficiently to loosen
detachable particles. While there were no visible particles left in
the beaker in which the specimens were boiled and soaked, the differ-
ence between the dry weight and the wet weight was negative, indicating
that the boiling process had actually dissclved some of the composition.

DATA RECORDED DURING TEST

7. The data recorded during the test are given in Tables 1, 2,
and 3.

PROBABLE ERROR IN RESULTS

8. The error in the determination of the loss factor is less than
10 per cent. The error in determinations of the weight in the moisture
absorption test is not more than one part in 800,000, or .00l25 per cent.

RESULTS OF TESTS

9. Results of tests are given in Tables 1 and 2, and may be sum-
marized as follows. Table 1 shows all three Insanol samples numbered
229, 230, and 231, as passing specifications, reference (b), for Grade F
materials, as defined in paragraph 6-1 as indicated by the loss factor
in per cent.












